" A T

B . T 2022607151 *
‘ Fax: 202-260-7185
. jett.george@epa.gov

3‘,“40 HiAy, />

%

2 N
¢ proTe®

George M. Jett
Chemical Engineer
.U.S. Environmental Protection Agency
Engineering and Analysis Division (4303)
1200 Pennsylvania Avenue, NW
Washington, D.C. 20460







DEVELOPMENT DOCUMENT
for ‘
EFFLUENT LIMITATIONS GUIDELINES
NEW SOURCE PERFORMANCE STANDARDS
and
PRETREATMENT STANDARDS
for the

IRON AND STEEL MANUFACTURING
POINT SOURCE CATEGORY

Anne M. Gorsuch
Administrator

Steven Schatzow
Director
Office of Water Regulations and Standards

| \TED ST,
> 4"%\

Jeffery Denit, Acting Director
Effluent Guidelines Division

Ernst P. Hall, P.E.
Chief, Metals & Machinery Branch

Edward L. Dulaney, P.E.
[...]
pit and then flow to a central hot forming treatment facility. This
treatment system consists of settling basins equipped with oil removal
facilities followed by filters. The ‘discharge from the filter
combines with wastewaters from other operations and then flows to a
lagoon. Associated with the filters are a backwash water basin, oil
removal facilities and a thickener which concentrates the sludge
recovered from the backwash basin.

Wastewater from the 54" hot strip mill also discharges to this central
treatment system after first passing through a roughing end and a

finishing end scale pit. Some of the effluent from the finishing end

scale pit is pumped to a hot well which receives indirect cooling
water as well. A portion of the hot well wastewater flows directly to
the lagoons. The remainder is discharged to a sluice way and then to
the roughing end scale pit. This scale pit discharges to the central
treatment system. ’ '

150




Plant 289A and B (0684B) -~ Figure VII-48 (Primary and Flat)

Wastewaters from'the 36" blooming mill discharge to primary and
secondary scale pits equipped with o0il removal facilities. The
discharge from the secondary scale pit is discharged to a river.

The treatment system for the 56" hot strip mill consists of two
settling basins operating in parallel, followed by a cooling tower and
lagoon. A portion of the effluent from the .lagoon is recycled and the
remainder is discharged.

Plant 290A and B (0856R) - Figure VII-49 (Primary and Section)

The wastewater (including surface wastewater) from the primary rolling
mill at this plant is discharged to three scale pits equipped with oil
skimmers. Effluents from the scale pits flow into the river.

The treatment system for the No. 5 bar mill consists of a scale pit
followed by a clarifier and a polymer addition step. Recycle is
provided after the scale pit to provide water for flume flushing. The
flume flush water is then returned to the scale pit. Recycle of the
clarifier effluent to the bar mill is also practiced.

Plant 291 (0856B) - Figure VII-50 (Primary)

Slab mill wastewaters, including flume flush and scarfer wastewaters,
discharge to a common scale pit and then to a main sump. From the
main sump, the wastewater flows to a rapid mix tank where polymer is
added and then to a clarifier for settling. A portion of the treated
wastewater is recycled from the clarifier to the flume and scarfer.
The remainder passes through pressure filters and a cooling tower
before recycling to the slab mill. A small blowdown discharges to the
river.

Plant 292 (0860B) - Figure VII-51 (Flat)

Wastewater from the 84" hot strip mill discharge to three separate
scale pits. Over half the mill effluent flows through the roughing
mill scale pit which empties to the river. The remainder of the mill
effluent passes to the finishing mill scale pit and another scale pit.
A portion of the waste stream which flows to this latter pit is
recycled to the mill. The remainder overflows to the finishing mill
scale pit. Effluent from the finishing mill scale pit is pumped to a
filtration plant and is then discharged to the river. A thickener
treats the backwash from the filtration plant.

Plant 293 A, B, and C (0865N) - Figure VII-52 (Primary, Section and
Pipe and Tube) :

Wastewaters from a primary rolling mill, bar mills, and seamless tube

mills are treated in a central lagoon system. Each of the mills first
discharges to a scale pit before the wastewater proceeds to the

151




central treatment lagoon. Approximately half of the primary mill
scale pit effluent is recycled to the sluicing operation. : ‘

Plant 294 A and B (0920N) - Figure VII-53 (Primary and Flat)

Wastewaters from a blooming mill and a hot strip mill are treated by
two separate treatment systems at this plant. The 44" blooming mill
wastes pass through primary scale pits and a secondary scale pit.
Over 90 percent is recycled to the mill and the remainder is £filtered
prior to discharge. The 80" hot strip mill uses three scale pits to
treat its wastewaters. One pit is a recirculant pit which returns
most of the wastewater it receives to the mill for further use.
Approximately 25 percent is discharged as a blowdown. The effluent

from the scale pit designated as pit no. 2 is filtered prior to:

discharge. Wastewater from scale pit no. 1 is discharged directly.
Plant 295 (0942A) - Figure VII-54 (Pipe and Tube)

Wastewaters from the No. 1 and No. 2 seamless mills at this plant
discharge to a primary scale pit which empties to the river.

Impact of Intake Water Quality

Where the mass loading of a limited pollutant in the make-up water to
a process is small in relation to the raw waste loading of these
pollutants, the impact of make-up water quality on wastewater
treatment system performance is not significant, and, in many cases,
is not measurable. 1In these instances, the Agency has determined that
the respective effluent limitations and standards should be developed
and applied on a gross basis.

Tables VII-12 through VII-15 presents the results of the Agency's
analysis of the impact of make-up water gquality on hot forming raw
wastewaters. The data demonstrate that the impact of make-up water
quality 1is not significant. Accordingly, the Agency developed the
limitations and standards on a gross basis and has determined they
should be applied on a gross basis. However, the Agency is aware that
plants located on inland streams take in high loadings of river silt
and sediment during periods of high surface water runoff. Some of
this river silt and sediment can pass through properly designed and
operated treatment systems. The Agency believes that allowances: - for
these situations should be made in accordance with 40 CFR 122.63(h).
The Agency does not believe that the occurrence of such conditions can
or should be used as a reason to defer or cancel the installation of
the model wastewater treatment facilities, or equivalent, necessary to
achieve the applicable limitations and standards.

152




A.

TABLE VII-1

OPERATING MODES, CONTROL AND TREATMENT
TECHNOLOGIES AND DISPOSAL METHODS

Symbols
Operating Modes
l. OT Once-Through
© 2 Rt,s,n ‘ Recycle, where t = type waste
8 = stream recycled
n = Z recycled
t: U ='Uﬁtreated
T = Treated
8 n
P Process Wastewater % of raw waste flow
F Flume Only % of raw waste flow
S Flume and Sprays 2 of raw waste flow
FC Final Cocler % of FC flow
BC Barometric Cond, Z of BC flow
Vs Abs. Vent Scrub. % of VS flow
FH Fume Hood Scrub. % of FH flow
3. REt,n Reuse, where t = type
: n = % of raw waste flow
t: U = before treatment
T = after treatment
4, BDn. . Blowdown, where n = discharge as % of
raw waste flow
Control Technology
10. DI ' ‘ Deionization
11.. SR Spray/Fog Rinse
12, c¢cC Countercurrent Rinse
13. DR ‘ Drag=-out Recovery
Disposal Methods
20. H Haul Off-Site
21. DW Deep Well Injection

153




TECHNOLOGIES AND DISPOSAL METHODS

TABLE VII-1 - S i
OPERATING MODES, CONTROL AND TREATMENT : " o S v
PAGE 2
c. Disposal Methods (cont.) :
22. Qt,d Coke Quenching, where ti= type
' d = discharge as %
of makeup
t: DW = Dirty Water
CW = Clean Water
23. EME Evaporation, Multiple Effect
24, ES Evaporation on Slag
25. EVC Evaporation, Vapor Compression Distillation
D. Treatment Technology
30. sC Segregated Collection
31. E Equalization/Blending
32. Ser Screening
33. 0B 0il Collecting Baffle
34, SS ‘ Surface Skimming (oil,‘étc.)
35. PSP Primary Scale Pit
36. SsP . Secondary Scale Pit
37. EB Emulsion Breaking
38, A Acidification
39. A0 Air Oxidation
40. GF Gas Flotation
4l. M Mixing
42, Nt Neutralization, where t = type
t: L = Lime
C = Caustic
A = Acid
‘W = Wastes
0 = Other, footnote

154 .




TABLE VII-1 S -
OPERATING MODES, CONTROL AND TREATMENT S -
TECHNOLOGIES AND DISPOSAL METHODS ' - . -

PAGE 3
D. Treatment Technology (cont.)
43. TFLt Flocculation, where t = type
t: L = Lime
: A= Alum
P = Polymer
M = Magnetic
0 = Other, footnote
44, CY ' Cyclone/Centrifuge/Classifier
tha, DT . Drag Tank |
45. CL " Clarifier
46. T ' Thickener
47. TP Tube/Plate Settler
48, SLn Settling Lagoon, where n = days of retention
time
49, BL Bottom Liner
50. VF Vacuum Filtration (of e.g., CL, T> or TP
underflows)
51. Ft,m,h Filtration, where t = type
m = media
h = head
t m h
D = Deep Bed 5 = Sand G = Gravity
F = Flat Bed 0 = Other, P = Pressure
footnote '
52. CLt ‘x Chlorination, where t = type

t: A = Alkaline
B = Breakpoint

53. €O 7 Chemical Oxidation (other than CLA or CLB)

155




TABLE VII-1
OPERATING MODES, CONTROL AND TREATMENT
TECHNOLOGIES AND DISPOSAL METHODS

PAGE &
D. Treatment Technology (cont.)
54. BOt Biological Oxidation, where t = type
| | t: An = Activated Sludge
n = No. of Stages
T = Trickling Filter
B = Biodise
0 = Other, footnote
55. CR Chemical Reduction (e.g., chromium)
56. DP Dephenolizer
57. ASt " Ammonia Stripping, where t = type

t: F = Free
- L = Lime
C = Caustic

58, APt Ammonia Product, where t = type
t: S = Sulfate
N = Nitric Acid
A = Anhydrous
P = Phosphate
H = Hydroxide
O =

Other, footnote
59. DSt Desulfurization, where t = type

t: Q = Qualifying
N = Nonqualifying

60. CT Cooling Tower
6l. AR Acid Regeﬁerafion
62. AU " Acid Recovery and Reuse ‘ |
63. ACt Activated Carbon, where t = type

t: P = Powdered

G = Granular

64, IX Ion Exchange !
65. RO Rgverse‘OSmosis .
66. D ﬁistillation !

156 ‘ z




TABLE VII-1
OPERATING MODES, CONTROL AND TREATMENT
TECHNOLOGIES AND DISPOSAL METHODS

PAGE 5
D. Ireatment Technology (cont.)
67. AAl ' Activated Alqmina |
68. 0z Ozonation
69, UV . Ultraviolet Radiation
70. CNTt,n Central Treatment, where t = type
n = process flow as
% of total flow
t: 1 = Same Subeats,
2 = Similar Subcats.
3 = Synergistic Subcats.
4 = Cooling Water
5 = Incompatible Subcats.
71. Om AOther, where n = Footnote number
72. SB Settling Basin
73. AE Aeration
74. PS Precipitation with Sulfide

157




86T

Raw Wastewaters

TABLE VI1I-2

SUMMARY OF ANALYTICAL DATA FROM SAMPLED PLANTS

HOT FORMING: PRIMARY HO/SCARFING

0256K(1)0

K
12
5600

mg/l 1bs/1000 1bs mg/1l 1bs/1000 1bs

" 684D 0176 0860H
081
2 ;
3420 760

NA -
NA -
NA
NA -
.NA -
NA -
NA -
NA -
0256K
K
12
800

PSP,SS,RUP 85.7

48

0.68 21 0.067
12.8 0.18 165 0.52
7.0 - 7.6 7.9 - 8.1
0.54 0.0077  0.13 0.00041
* 0.00 0.97 0.0031
ND ND 0.81 0.0026
0.17 0.0024  0:55 0.0017
0.08 0.0011  0.14 0.00044
0684D 0176
Q 081
75(2) E
3420 51
PSP, ss,0T PSP, TP,RTP 93

mg/l 1bs/1000 1bs mg/l 1bs/1000 lbs

NA -
NA -
NA

Reference Code: 00208
Plant Code: E
Sampling Points: 6
Flow (gal/ton): 2740
mg/1l 1bs/1000 1bs
Suspended Solids 110 1.26
0il and Grease 28 0.32
pH (units) 7.0 -~ 7.5
Chromium * 0.00
Copper * 0.00
Lead ND ND
Nickel 0.19 0.0022
Zinc 0.04 0.00046
Effluents
Reference Code: 0020B
Plant Code: E
. - 8
Sampling Polnts: (715)5
Flow (gal/ton): 2740
C&TT PSP, CL,FP,0T
mg/l 1bs/1000 1bs
Suspended Solids 13.0 0.16
0il and Grease 2.0 0.017
pH (units) 5.8 - 6.6-
Chromium * 0.00
Copper * 0.00
Lead ND ND
Nickel * 0.00
Zinc 0.03 0.00034
(1) Data not available
(2) Sample includes wastewater from hot forming
* : Concentration is <0.010 mg/l
#%: Less than 0.0000005 1bs/1000 1ibs
NA: Not Available or Not Analyzed
ND: Not Detected
- ¢ Insufficient data

29 0.41 18 0.0038
4.0 0.057 10 0.0021
7.2 - 7.6 7.8 - 8.1

* 0.00 0.08 0.000020
0.02 0.00028 0.76 0.00016
ND ND 0.32 0.00007
0.63 0.0090 0.48 0.00010
0.07 0.0010 0.10 0.00002

operations other than primary.

06848
083
E
320

mg/l 1bs/1000 1bs mg/l 1ba/1000 lbs mg/1

R¢0)

1050

mg/l  1bs/1000 1bs mg/l 1bs/1000 ibs mg/1

244 0.33 NA -
35 0.047 NA -
7.0 - 7.1 NA
0.12 0.00016 NA -
0.53 0.00071 NA -
0.04 0.000053 NA -
0.09 0.00012 NA -
0.1 0.00013 NA -
0860H 06848
083 2894
E
2 B B
(Q)
12 1050
PSP, CL,CT,RTP 96 PSP, SSP,SS,0T
1bs/1000 lbs
9 0.00039 31 0.136
10 - 0.00076 NA -
7.1 - 7.6 7.5 - 8.0
0.13  0.0000011 0.004 0.000018
0.04 0.0000056 0.036 0.000158
<0.05 ¥ 0.17 0.000744
<0.02 <0.0000015 ND ND
0.07  ** 0.31 0.00136

Data is therefore not included in the average.

Average
2320

1bs/1000 1bs mg/l 1bs/1000 1bs

106 0.58
60 0.27
7.0 - 8.1

0.20 0.00021
0.38 0.00095
0.21 0.00066
0.25 0.0016
0.09 0.00053




Raw Wastewaters
Reference Code:
Plant Code:
Sampling Points:
Flow (gal/ton):

Suspended Solids
0il and Grease
pH (units)

Chromium
Copper
Lead
Nickel
Zine

Effluents
Reference Code:
Plant Code:

691

Sampling Points:

Flow (gal/ton):
.- C&TT

Suspended Solids
0il and Grease
pH (units)

Chromium
Copper
Lead
Nickel
Zine

SUMMARY OF ANALYTICAL DATA FROM SAMPLED PLANTS

TABLE VII-3

HOT FORMING: PRIMARY W/SCARFING

02488 0248A
b H
9 748D
535 2480
mg/l 1bs/1000 1bs mg/l 1bs/1000 1bs
100 0.22 158 "1.63
52 0.12 1.7 0.018
6.4 5.8 - 6.2
NA - ND ND
NA - 0.01 0.00010
NA - ND ND
NA - . ND ND
M - 0.03 6.00031

043?5) 0112B(01&02) 0112B(03) 0946A
M A-2 B-2 D-2
- 4 3 ‘ 1+2
4490 890 510 700
mg/l 1bs/1000 1bs mg/l 1bs/1000 ibs mg/l 1b8/1000 1bs mg/l  1bs/1000 1lbs
- - 100 - 61 0.13 49 0.14
- - 17 - 150 0,32 19 0.055
- 7.6 8.0 - 8.3 ) 7.8 - 8,2
- - NA - NA - NA -
- - NA - NA - NA -
- - NA - NA - NA -
- - NA - NA - NA -
- - NA - NA - NA -

0112B(01502)
A-2

e

520
PSP, Settling Cone,
FP,RT? 41.6

mg/1 1bs/1000 lbs

0060
L=
e
610

mg/1 1bs/1000 1lbs

0112B(03) 0946A
B-2 b-2
142
2 Serral
510 210
PSP, Settling Cone, PSP,T,FD,RTP 30,
: FP,OT RET 70

wg/1 1bs/1000 1bs mg/l  1bs/1000 1bs

02488 02484 04

] : 0
9 - 9(3) 7

535 2479 110

PSP, 55, 0T PSP, 0T PSP, SSP,RUP 98
mg/l 1bs/1000 1bs mg/1 1bs/1000 1bs mg/l 1bs/1000 1lbs
100 0.22 - - 15 -
52 0.12 - - 27 -

6.4 -

1.6 -
1.7 -

BEEEEE

© NA . -

16 -
12 -
7.6 - 8.1

NA -

NA -
NA -

0060
L-2

2(2)

10.3
PSP, FLL,
FLP,CL,
CT,RTP98.3
RET 1.1 °

mg/1 1bs/1000 1bs

3.0 0.0064 23 0.27
2.2 0.0047 8.3 0.046
7.7 - 7.8 8.0 ~ 8.2

NA - NA -
NA - NA -
NA - - NA . -
NA - NA -
NA - NA -

4.9 -
7.9

1

8.6 - 8.7




TABLE VII-3

SUHHARY OF AHALYTICAL DATA FROH SAHPLED PLANIS
HOT FORMING: PRIMARY W/SCARFING

PAGE 2

Raw Hastewaters

Reference Code: 0496 0496 o6s4n’>) 0088D 0240a(® 04326
Plant Code: 082(140") 082(140",206") 088 2824 2854 286A
Sampling Points: G, +H, ““2 +J,
i 2.2, B+ B B c
7 )
Flow (gal/ ton)t 170 460 1700 5050 2320 2190

mg/l 1bs/1000 1bs mg/l 1bs/1000 1bs mp/1 1bs/1000 1bs mg/l 1bs/)000 ibs mp/1 1bs/1000 1bs mg/1  1bs/1000 lbs

Suspended Solids 81 0.057 62 0.12 24 0.17' NA - 54 0.53 NA -
7 0il and Grease 63 0.045 3.5 . 0.0067 6.0 0.043 NA - NA - NA -
pH (uni ts) 7.7 - 8.9 7.7 - 8.9 7.9 NA 7.9 - 8.1 NA
Chromium 0.04 0.000028 .0.06 0.00012 0.02 0.00014 1.5 0.032 0.16 0.0016 0.09% 0.00086
Copper . 0.14 0.000099 0.2 0.00038 0.21 0.0015 2.4 0.051 0.26 0.0025 0.26 0.0024
Lead 0.4 0.00028 0.12 0.0023 0.3 0.0021 0.088 0.0019 0.29 0.0028 0.12 0.0011
Nickel ’ 0.51 0.00036 0.32 0.00061 0,12 0.00085 1.1 0.023 0.44 0.0043  0.065 0.00059
Zinc 0.04 0.000028 0.055 0.00011 0.05 0.00035 0.4 0.0084 0.15 0.0015 5.6 0.051
B -
o Effluents i :
o Reference Code: 0496 0496 06841 0088D 0240A 0432¢C
+  Plant Code: 082(140") 082(140",206") 088 282A 285A 286A
Sampling Pointst o +P ' C
—l~§——l A P2 (B+c/u)P ¢ D (_c+D+E+H+I+J+A)K
Flow (gal/ton): 170 460 | S 25 266 301
C&TT ‘ PSP, SSP, Set t1ing PSP,SSP,Settling . PSP,FP,RTP 99.7 PSP,SSP,RUP 99.5 PSP,5sP,5S,SL,  PSP,SS,FLL,FLP,NH,
Basin, FG,OT Basin, FG,0T : RTP 88.5 CL,VF,CT,RUP 47.7,
RTP 38.6

mg/1 1bs/1000 1bs mg/1 1bs/1000 1bs mg/1 1bs/1000 1bs mg/l 1bs/1000 1bs mg/l 1bs/1000 1bs mg/1  1bs/1000 ibs

Suspended Solids 1 0.00071 1 0.0019 - 2 0.000038 85 0.00886 13 0.014 NA -

0il and Grease 12 0.0085 9 0.017 4 0.00018 NA - - NA - NA -

ph (units) . 1.4 - 7.5 1.4 7.6 - 7.8 HA 7.8 -~ 8.0 NA

Chromium . ND ND 0.04 0.00008 = XD ND 0.27 0.000028 0.012 0.000013 0.005 0.000006
- Copper 0.04 0.00003 0.04 ~ 0.00008 ND ND 0.46 0.000048 0.043 0.000048 0.031 0.00003%

Lead - ND ND ND ND ND ND 0.007  0.000001 0.14 0.00016 ND ND

‘Nickel ~ 0.05 0.00004 ND ND 0.01 *k 0.19 0.000020 0.073 0.000081 0.007 0.000009

Zinc 0.03 0.00002 ND ND 0.01 ** 0.12 0.000012  0.16 0.00018 0.56 0.00070




19T

TABLE VII-3

SUMMARY OF ANALYTICAL DATA FROM SAMPLED PiANTS
HOT FORMING: PRIMARY W/SCARFING

PAGE 3

Raw Wastewaters
Reference Code:
Plant Code:

Sampling Points:
Flow (gal/ton):

Suspended Solids